m City-Wide Long-Term CSO

Environmental Control Planning Project
Protection

Westchester Creek

Waterbody/Watershed
Facility Plan Report

The City of New York
Department of Environmental Protection

Bureau of Wastewater Treatment

June 2011




New York City Department of Environmental Protection Waterbody/Watershed Facility Plan

Westchester Creek

TABLE OF CONTENTS

110 (o) O] 01 (=] PR OR I
IS o T U =TSP vii
TS 0 I o] [PPSR IX
EXECULIVE SUMMAIY ...ttt bbbt e bbb nne s ES-1
0O R (011 oo [0 od o] o SRS 1-1
1.1.  Waterbody/Watershed ASSESSMENT ANBA........ccvrveririririieieieieie et 1-2
1.2. Regulatory CONSIAEIAtIONS.........ccveiuiiieiieeie et sre e ens 1-3
1.2.1. ClEAN WALET ACT.....ccuieiei ettt sttt ste e sreeteaneenneas 1-3
[...]
control processes). Flows over 260 MGD receive primary treatment and disinfection. During 2008,
the Hunts Point WWTP processed a daily average flow of 132.2 MGD and a dry weather flow
average of 119.5 MGD. Table 3-1 summarizes the Hunts Point WWTP permit limits.

The Hunts Point plant began operation in 1952, with a design average flow capacity of 120
MGD. The plant was expanded in capacity in 1962 to 150 MGD, and again in the 1970s to its
current design average dry weather flow capacity of 200 MGD. The upgraded plant was designed to
provide primary treatment and chlorination to a wet weather peak flow of two times design average
dry weather flow (400 MGD) and secondary treatment to 1.5 times average dry weather flow. Inthe
1990s, a sludge dewatering building was constructed at the plant under the Citywide Sludge
Management System. In December 1999, construction was completed for Basic Step Feed
Biological Nitrogen Removal (BNR) retrofit at Hunts Point. This included the installation of baffles
in each pass of the aeration tanks to create anoxic zones, submersible mixers in each anoxic zone to
prevent solids settling, and froth-control chlorine spray hoods for filament suppression. Currently,
the Hunts Point WWTP is undergoing construction to rehabilitate and upgrade its facilities to
provide stable BNR operation. The original Nitrogen Consent Order called for the Phase Il BNR
upgrade to be completed by June 30, 2007. The Modified Phase | BNR Facility Plan calls for the

3-1 June 2011



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan

Westchester Creek

Phase Il upgrade to be completed by June 30, 2008. DEP did not meet this revised milestone and
requested an additional extension of 20 months to March 2010.

Table 3-1. Select Hunts Point WWTP SPDES Effluent Permit Limits

Parameter Basis Value Units

DDWF 200

Flow Maximum secondary treatment | 300 MGD
Maximum primary treatment 400
Monthly average 25

CBOD; 7-day average 40 mg/L
Monthly average 30

TSS 7-day average 45 mg/L

Total Nitrogen 12-month rolling average 108,375® | Ib/day

Notes:

(1) As recommended in the WWOP max. secondary flow should be 260 MGD upon completion of
Phase Il BNR upgrades to maintain biological nitrogen removal.

(2) Nitrogen limit for the Combined East River Management zone, calculated as the sum of the
discharges from the four Upper East River WWTPs (Bowery Bay, Hunts Point, Wards Island,
Tallman Island) and one quarter of the discharges from the 2 Lower East River WWTPs (Newtown
Creek, Red Hook). This limit is effective through November 2009, then decreases stepwise until
the limit of 44,325 Ib/day takes effect in 2017.

3.1.1. Hunts Point WWTP Process Information

Figure 3-2 shows the current process treatment for the Hunts Point WWTP. Flow is
conveyed to the Hunts Point WWTP via a 12-foot by 10-foot interceptor. The forebay gate chamber
has recently been constructed, as part of the Phase | Modified BNR Facility Plan. It is located at the
terminus of the 12-foot by 10-foot interceptor, approximately 50 feet north of the screening building.

The hydraulically operated 10-foot by 9-foot roller gate is intended to be used to regulate the flow

from the interceptor. The forebay gate chamber is connected to the screening forebay by an influent
conduit that splits into four screen channel influent conduits. The intent is for the high velocities
from under the roller gate during wet weather throttling to be dissipated within the influent conduit,
prior to entry to the screenings channels. At the entrance to the screen chamber, there is a set of stop
log grooves in each channel that can isolate the flow to the screen channel, in the event that repair
work downstream becomes necessary.

Four screening channels connect the screenings forebay to the afterbay. Each screening
channel has a 60-inch by 84-inch hydraulically operated influent sluice gate and an effluent sluice
gate that can isolate the channel when the screen is not needed or in the event that screen or channel
repair work becomes necessary. The new screens, installed in 2004 as part of the BNR upgrade, are
6 feet wide with 1-inch openings and are cleaned with a vertical traveling rake. Each screen is
designed to handle 133 MGD; thus, three screens are required for 400 MGD, providing a standby or
spare channel. DEP generally refers to this configuration as “N+1,” i.e., the total number of units
available is one more than required to process the design flow. Certain critical components, such as
main sewer pumps (MSPs), are rated at “N+1+1,” i.e., the total number of pumps capable of being
placed into service must be one more than required to accommodate the design flow, and an
additional pump must be on-site as a spare to be installed to maintain N+1 rating during repairs.

3-2 June 2011



Sludge
Thigkeners

Yo

ey - b
“““anuaAy eme,

Sludge and Digester [i ‘o
8, Gas Storage Facility "<

: o A
e & <l “‘,v “

o ==t

Chlorination g
Building i
P — Prlmary

; ! Settling &
Tanks

: Chlorine i West Aeratlon Tanks
Contact || ‘i
Tanks ; B | Primary
i Settling
Tank:

& East Final
Settling Tanks

A s

‘Drake Street

_ONUBAY BMBAY s

Halleck Street

H&S File: 5905\002\011\Section 3.cdr 11-23-10

Hunts Point WWTP
Environmental Existing Facility Layout

Protection

Westchester Creek Waterbody/Watershed Facility Plan FIGURE




Jaysabig
Jlqoleeuy

Buusiemag
pue abelolg
abpN|S A|_

JauayoIy | MOJLRAD
Ainern Jauayoly |
Ajneis
abpn|s abpn|g
pajeAnoy Aewud

AISEM | oBpn|g peeAloy uiney

N umm

[IBRANO

0L uoneuuoyd Buimes uoneley
leuld

ssedAg

Buimes
Aewud

afemag Bujusalog

Kegaio4

uanpu|
191BMB)SBAA

0l-€¢-L1 Jpd’€ UONOSS\Z00\S06S -3lid S'8H

FIGURE 3-2

Hunts Point WWTP
Process Flow Diagram

Westchester Creek Waterbody/Watershed Facility Plan

Environmental
Protection



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan

Westchester Creek

The Hunts Point WWTP pumping capacity attained the N+1+1 criterion in late October 2004,
following the installation of six new main sewage pumps (MSPs) as part of the BNR upgrades, and
the plant has successfully sustained wet weather flows of 385 to 400 MGD with the new pumping
system in service. The MSPs are each rated at 98.6 MGD at a total dynamic head of 32.5 feet and a
speed of 360 rpm. The vertical, centrifugal, mixed-flow, bottom-suction, flooded-suction pumps are
driven by 800 hp, 360 rpm, vertical, close-coupled, variable frequency drive (VFD) motors. Each
pump draws flow from one of the two pump suction channels that are connected to the screening
chamber afterbay. The cast-in-place pump suction conduit is 49 inches in diameter. Each 42-inch
discharge line contains a cone check valve and terminates in a separate enclosed discharge chamber
that connects to the secondary screen forebay by an opening with a sluice gate and stop log channel.

There are five new secondary screens with %2-inch bar openings and vertical traveling rakes.
The secondary screens were installed during the 2004 BNR upgrades, and are designed to handle 100
MGD (i.e., N+1 at 2DDWF). There are two secondary screen bypass channels that are used to
bypass a portion of the flow when more than one secondary screen is out of service or blinding
results in excess head loss through the screens. Effluent from the secondary screen afterbay is
conveyed through an effluent conduit and venturi meter to the primary settling tanks. A manifold
structure distributes the flow across three parallel conduits to the primary settling tanks.

There are six primary settling tanks with a total volume of 9.4 million gallons (MG) and a
surface overflow rate of 1,914 gallons per day per square foot (gpd/sf) at DDWF. Primary tank
effluent is conveyed to the aeration tanks in a primary effluent channel. Five 4-pass aeration tanks
provide biological treatment and one aeration tank provides centrate nitrification. The total aeration
tank volume is 27.9 MG. Five 42,000 standard cubic feet per minute (scfm) blowers provide air
through ceramic tube diffusers.

The plant has a secondary bypass channel, which conveys primary effluent to the chlorine
contact tanks when the flow into the secondary treatment process exceeds 260 MGD. The bypass
channel capacity has been estimated to be 140 MGD. Aeration tank effluent is conveyed to the final
settling tanks in an aeration tank effluent channel. The secondary flow passes through up to 30 final
settling tanks with a total volume of 25.8 MG and a surface overflow rate of 760 gpd/sf at DDWF.
Final settling tank effluent and bypass flow are recombined and conveyed to the two chlorine contact
tanks. The two tanks have a total volume of 4.4 MG and a detention time of 15.8 minutes at DDWF.
Chlorinated effluent is discharged to the East River via an outfall.

Primary sludge is degritted in cyclones and mixed with waste activated sludge. The
combined mixed sludge is thickened in twelve 65-foot diameter gravity thickeners. Each thickening
tank unit has a 10-foot side water depth (SWD) and a total surface area of 39,800 square feet. The
gravity thickener overflow is returned upstream of the venturi meter, with effluent from the
secondary screens, and the thickened sludge is sent to the anaerobic digesters. Sludge digestion is
accomplished in four 118-foot diameter digestion tanks arranged so that all four tanks are run as
primary digesters with a total volume of 11 MG. Five sludge storage tanks provide 9.2 MG for the
storage of digested sludge. Digested sludge is dewatered via on-site centrifuges on site in
preparation for final disposal and the centrate is recycled through the plant. Sludge cake, grit, scum,
and screenings are removed from the plant by truck for disposal at an off-site facility.

3-5 June 2011



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan

Westchester Creek

3.1.2. Hunts Point WWTP Wet Weather Operating Plan

The DEP is required by its SPDES permit to maximize the treatment of combined sewage at
the Hunts Point WWTP. The DEC has approved the Wet Weather Operating Plan (WWOP) for the
WWTP, which limits flow to 300 MGD through the secondary treatment processes and up to 260
MGD upon completion of Phase 1l BNR upgrades in March 2010. The Biological Nutrient Removal
BNR process is more sensitive to flow variation than the conventional activated sludge process, thus
there is a greater need to limit the flows through the BNR tanks to protect the BNR biology. This
allowance permits the plant to remove a much greater amount of ammonia and nitrate, pollutants that
impact fish populations in natural waterbodies. Further to maximize combined sewage treatment, the
SPDES permit requires flows of up to 400 MGD to be processed through all processes of the WWTP
except in the aeration basins and final sedimentation tanks.

DEC required the development of a WWOP as one of the 14 BMPs for collection systems
that include combined sewers. The goal of the WWOP is to maximize flow to the WWTP which is
one of the nine elements of long-term CSO control planning. The DEP has developed a WWOP for
each of its 14 WWTPs. Table 3-2 summarizes the requirements for the Hunts Point WWTP. As
noted in the table, flows above 1.3 times DDWF (260 MGD) could potentially cause excessive loss
of biological solids in the aeration tanks. The most recent version of the WWOP for Hunts Point was
submitted to the DEC in April 2010 as required by the SPDES permit and is provided herein as
Appendix A. At time of publication of this report, DEC approval is still pending.

Table 3-2. Wet Weather Operating Plan for Hunts Point WWTP

Unit
Operation

General Protocols

Rationale

Influent Gates
and Screens

Gates full open until pump capacity is hit, screen channel
target level is exceeded at maximum pumping, bar screens
become overloaded, or grit removal exceeds capacity.
Additional primary or secondary screens into service, set
screen rakes to continuous operation

Regulate flow to the plant; Prevent
excessive flows from destabilizing
plant performance

As afterbay level rises, put off-line pumps in service and

Maximize flow to WWTP; Minimize

Main Sewage increase speed of variable speed pumps up to maximum need for collection system storage;
Pumps .

capacity. Reduce CSOs

One primary sludge pump per tank on-line, monitor water
Primary levels at weirs for flooding and flow imbalances. If sludge | Provide settling for the increased

Settling Tanks

withdrawal too slow, grit accumulation too high, or a
primary tank is out of service, reduce flow from primaries

flows

Open bypass channel if the primary clarifier weirs flood or
if final clarifier blanket levels go over the weirs. Maintain
flow of 260 MGD to secondary treatment BNR treatment

Relieve flow to the aeration system;
Avoid excessive loss of biological

Bypass process must be protected against high wet weather flows solids; Relieve primary clarifier
Channel . o . g P
due to the constraints on the secondary clarifier solids flooding; Maintain nitrogen removal
separation capability by limiting the secondary treatment by limiting secondary treatment
flow to 1.3 DDWF.
Aeration Keep all available aeration tanks in operation and adjust Povide effective secondary treatment
Tanks the airflow to maintain a DO > 2 mg/L. up to 1.3 DDWF (260 MGD)

3-6

June 2011




New York City Department of Environmental Protection Waterbody/Watershed Facility Plan

Westchester Creek

Table 3-2. Wet Weather Operating Plan for Hunts Point WWTP

Unit

. General Protocols Rationale
Operation

Accommodate increased solids
Balance flows to the tanks to keep the blanket levels even, | loadings to clarifiers; Reduce sludge
Final Settling | observe the clarity of the effluent and watch for solids loss, | blanket depth; Reduce effluent TSS;

Tanks and increase the RAS/WAS rate to maintain low blanket Minimize loss of biological solids
levels. and destabilization of dry weather
treatment
I Check, adjust, and maintain the hypochlorite feed rates to Satisfy increased chlorine demand
Chlorination S . . - )
maintain the target chlorine residual. during high flow/secondary bypass
Sludgg Proceed as normal. Uninfluenced by wet weather
Handling

3.1.3. Other Operational Constraints

DEC and DEP entered into a Nitrogen Control Consent Order that updated the WWTP New
York City SPDES permits to reduce the nitrogen discharged to the Long Island Sound and Jamaica
Bay in order to reduce the occurrence of eutrophic conditions and improve attainment of DO
numerical criteria. The Consent Order was partly a result of the Long Island Sound Study, which
recommended a 58.5 percent load reduction of nitrogen discharge. The Consent Order specified
process modifications at the four WWTPs that discharge into the Upper East River (Bowery Bay,
Hunts Point, Tallman Island, Wards Island) and one of the WWTPs that discharge to Jamaica Bay
(26th Ward) for nitrogen removal. “The Modified Phase I BNR Facility Plan for the Upper East
River and the 26th Ward Wastewater Treatment Plants” was prepared by DEP and submitted to DEC
in 2005, and outlines the modifications necessary to upgrade these five WWTPs. The critical BNR
upgrade items for Phase I construction are as follows:

1. Aeration tank equipment modifications:

-Baffles for the creation of anoxic/switch zones and pre-anoxic zones
-Mixers in the anoxic zones
2. Process aeration system upgrades:

-New blowers or retrofit of existing blowers
-New diffusers (fine bubble)

-Air distribution control equipment
-Metering and DO monitoring and control

3. Return activated sludge (RAS) / Waste activated sludge (WAS) systems:
-Expanded capacity or upgrade of existing RAS/WAS system, as applicable

4. Froth control system:

-Implemented to prevent or control filamentous growth
5. Chemical addition facilities:

-Sodium hypochlorite for froth control (RAS and surface chlorination)
-Alkalinity addition for nitrification and pH buffering (except at Tallman Island)

3-7 June 2011




New York City Department of Environmental Protection Waterbody/Watershed Facility Plan

Westchester Creek

DEP has agreed to perform interim measures during the Phase | construction period to make
best efforts to reduce the levels of nitrogen being discharged into the East River. These measures
include:

1. Wards Island Battery E additional upgrades:

-Enhanced Flow Control in the Aeration Tanks

-Supplemental carbon addition facilities

-Additional baffles to enhance flow distribution and settling in final settling tanks
2. The SHARON Process will be constructed at Wards Island including:

-Reactor tanks with both aerated and anoxic zones;

-Influent centrate pumping station and controls;

-Blowers and process air piping, distribution grid and diffusers;
-Mixers for the denitrification zone;

-Alkalinity storage and pumping station;

-Supplemental carbon (methanol) storage and pumping station;
-Recycle pumps;

-Temperature control units; and

-Electrical power substation.

3. Relocation of Bowery Bay and Tallman Island digested sludge and/or centrate via
shipping with DEP marine vessels or contract services. The DEP can send this material to
either a NYC facility or an out-of-city facility.

Concurrent with the BNR upgrades, DEP continues to perform extensive upgrade work as
part of the Plant Upgrade (PU) Program at all WWTPs, including the five that are undergoing BNR
retrofits. Plant upgrades are required to stabilize or replace equipment that has reached its intended
design life to ensure reliable plant performance that is in compliance with the existing SPDES
permits for each WWTP.

3.1.4. Hunts Point WWTP Upgrade

Although the Hunts Point WWTP had a design capacity to treat up to 260 MGD through
secondary treatment and up to 400 MGD through screenings, primary treatment and disinfection, the
WWTP had limitations at the headworks that precluded flows from reaching these levels. Through
2004, the Hunts Point WWTP was generally able to treat peak flows up to approximately 260 MGD.
As part of CSO reduction activities and as required by the Omnibus IV Consent Order, DEP
redesigned the WWTP headworks as part of Phase | upgrade to the WWTP. To ensure treatment of
2xDDWEF and prevent the liquid level in the afterbay channel from exceeding elevation -8.00 feet
BSD, a new forebay gate chamber with a new gate was installed under Phase | upgrade of the plant.
As a result of this construction, in 2008, the WWTP processed influent flows during the top-ten
storm events that averaged 396 MGD and had a maximum peak flow of 415 MGD. The cost for the
headworks portion of the Hunts Point WWTP improvements in 2004 was $26.0 million. As
discussed in Sections 7 and 8 of this Report, this plant upgrade is included within the selected
alternative for the Bronx River; however the cost of the upgrade is reflected in the East River Open
Water WB/WS Facility Plan.

3-8 June 2011



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan

Westchester Creek

3.2. COLLECTION SYSTEM

The watershed tributary to Westchester Creek includes combined and separated sewer service
areas within the Hunts Point WWTP collection system which serves the eastern Bronx from the
Bronx River to the Long Island Sound (Figure 3-3). The plant is located in the southwestern portion
of the collection system, and the orientation of the Upper East River tributaries are generally north-
south such that flow from the Throgs Neck and Hutchinson River areas must pass through the
Westchester Creek drainage basin to be treated at the WWTP. There are 15 pumping stations located
in the Hunts Point WWTP drainage area. Of these, 12 handle combined sewage; the remaining three
pump storm water only.

The CSO regulators that discharge to Westchester Creek serve an area of approximately
4,271 acres, but the total drainage area tributary to Westchester Creek is 4,952 acres. The remaining
tributary area (681 acres) includes approximately equal areas of direct runoff and stormwater service